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WENZHOU JIXIANG COMPOSITE PANEL CO., LTD
BAITAWANG INDUSTRIAL ZONE, BEIBAIXIANG TOWN, YUEQING, WENZHOU CITY, ZHEJIANG

PROVINCE, CHINA.

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name
Sample No.
SGS Ref. No.
Type/style
Thickness
Composition

End use application
Manufacturer
Country of Origin
Date of Receipt
Test Period

Test result(s)

ALUMINUM COMPOSITE PANEL

SP130704222

AJD201304224
1220*2440MM*2/3/4/5MM*0.21/0.30/0.40/0.50MM
2MM,3MM,4MM,5MM

ALUMINUM COIL & PLASTIC

OUTDOOR & INDOOR DECORATION, SIGNAGE & PRINTING PANEL
WENZHOU JIXIANG COMPOSITE PANEL CO., LTD
CHINA

July 10,2013

July 10,2013 to July 18,2013

For further details, please refer to the following page(s)

*kkkkkkk To be Continued********

Signed for SGS-CSTC Standards
Technical Services (Shanghai) Co., Ltd

Lv|  Zhu

vy Zhu

Authorized signatory
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1. Test Item: Pencil Hardness
Sample Description: Yellow painted panel
Lab Environmental Condition: 23+2°C, 50+5%RH
Test Method: ASTM D3363-05(2011)
Test Condition:
Scratch hardness
Test Pencil: Mitsubishi®
Test Result:
Pencil Hardness: F (See note)
Note: According to ASTM D3363-05(2011)%, 6H is the hardest and the grade 6B is the softness.
6B—5B—4B—3B—2B—B—HB—F—H—2H—3H—4H—5H—6H

Soffer—-—-—-—- s _Harder

Test Photo:

Before test The close-up after test
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2. Test Item: Tensile Test
Sample Description: Yellow painted sample
Test Method: ASTM D638-10
Test Condition:
Specimen width: 14.66mm
Specimen thickness: 3.96mm
Testing speed: 5mm/min
Gauge length: 50mm
Lab Environmental Condition: 23+2°C, 50+5%RH
Test Result:

Test ltem Test Result
Tensile Strength 34.9MPa
Tensile Stress at Yield 34.9MPa
Elongation at Break 8.24%

Sample Photo:
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3. Test Item: Shear Strength
Sample Description: Yellow painted sample
Test Method: ASTM D732-10
Test Condition:
Specimen thickness: 3.99mm
Punch diameter: 25mm
Testing speed: 1.3mm/min
Lab Environmental Condition: 23+2°C, 50+5%RH
Test Result:

Test ltem Test Result

Shear Strength 23.3MPa

Sample Photo:
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4. Test Item: Flexural Test
Sample Description: Yellow painted sample
Test Method: ASTM D790-10 Method A
Test Condition:
Specimen: 125mmx15.39mmx3.99mm
Testing speed: 1.7mm/min
Span: 64mm
Lab Environmental Condition: 23+2°C, 50+5%RH
Test Result:

Test ltem Test Result
Flexural Strength 76.0MPa
Flexural Modulus 11300MPa

Sample Photo:
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5. Test ltem: Specific Gravity
Sample Description: Yellow painted sample
Test Method: ASTM D792-08 Method B
Test Condition:
Absolute alcohol, 23+0.5C
Lab Environmental Condition: 23+2°C, 50+5%RH

Test Result:

Test Item Test Result

Specific Gravity 1.280

Sample Photo:
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6. Test ltem: Heat Deflection Temperature
Sample Description: Yellow painted sample
Test Method: ASTM D648-07 Method B and client’s requirement
Test Condition:
Specimen: 125mmx15.23mmx4.04mm
Rate of temperature: 120°C/h
Load: 1.80MPa
Span: 100mm
Lab Environmental Condition: 23+2°C, 50+5%RH

Test Result:

Test ltem Test Result

Heat Deflection Temperature 107.3C

Sample Photo:

*kkkkkkk To be Continued********

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-
and-Conditions.aspx and,for electronic format documents,subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-
Document. as . ion is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information
e Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to
joes not exonerate parties to a transaction from exercising all their rlghts and obligations | undar the transaction documents. This document cannot

2wl 1 | No.gg, Black 1159, East Kang Qiao Road, Pudang District, Shanghai, China 201319 1(86-21)61196300  1(86-21)68183122/68183920  www.sgsgroup.com.cn
HE - b - B B4 B 1595698  fi 201310 1(86-21)61106300  f(86-21)66183122/68183020 e sgs.chinad sgs.com
]

Member of the SGS Group (SGS SA)



TEST REPORT

No. : SP130704222
Date : July 22,2013
Page: 8 of 10

7. Test ltem: Thermal Conductivity
Test Method: ASTM C518-10

I. Sample Description

Sample Description Sample Dimension
See sample photo 302mmx=x303mmx4.0mm
Il. Test Result
Test Condition Test Result

Test Method Temperature difference | Thermal Conductivity

Mean temperature (C)
() [W/(m-K)]

ASTM C518-10 30.41 9.24 0.109

R " The test result can not be compared with other results obtained from different
emar

test conditions, and should not be cited to the use condition directly.

Sample photo:
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8. Test Item: Mean Linear Thermal Expansion Coefficient Test (TMA)
Test Method: ASTM E831-2006

After 4 hours annealing at 80°C oven, the samples were conditioned for a minimum of 2 hours at 23 +

2°C, 50 £ 5% R.H. The specimens of two directions were cut from the samples, CLTE tests were performed

from -30°C to 70°C at 5°C /min heating rate in a nitrogen environment. The flow of N, is 100mL/min.
Test Condition: -20°C ~60°C

Test Result:

Test ltem Test Result

Coefficient of Liner Thermal Expansion 1.537E-4 mmmm’*-C"’

Sample Photo:
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TMA:
Sample: SP130704222 File: C:.. \SHCQ130715YZ001RO\SP130704222.001
Size: 89711 mm TMA
Run Date: 17-Jul-2013 08:57
Instrument: TMA Q400 V22.2 Build 28
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- The test item 8 was performed by SGS certificated external laboratory.
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